PARTS LIST 46012:569-00

Handie and Fittings } 212 | 01. Mar, 2008
Vs451 V8551 QTY
V8451 \VS551
IT\E_' Lv| PARTS No. PARTS NAME TH43 TB43,TJ358, TJ45E,TBE0 REMARKS

11| 71011 | 150 |104] HANDLE JOINT ASS'Y 1 1
, [ 1] 71014 1 451, HMANDLE ASS'Y(R) 1

1] 71014 447’ HANDLE ASS'Y(R) 1
5 [2] 71058 | 294 THROTTLR LEVER ASS'Y 1

2| 71086 | 293 1 THROTTLR LEVER ASSY 1
4 {11 51002 | 126 WIRE HOLDER 2 2
5 11| 71014 1 345 HANDLE ASS'Y(L) 1 1
6| 2| 36007 ! 154 HANDLE GRIP 1 1
7 171 36063 | 152, SHOULDER BAND 1 1
81| 71038 ' 169! SAFETY GUARD BAND SET 1 1
g | 1] 11022 , 137, SAFETY GUARD BAND 1 1
J0 01§ 71303 1 114 1 SAFETY GUARD SET 1 1
1 | 1| 36044 | 107 | BLADE COVER 1 1
12 | 1| 86008 1 $17 BOX SPANNER 1 1 17 % 19+Screwdriver
13 L 1 | 86007 ! 103! L WRENCH 1 1 4mm
14 [ 1| 66007 | 104 | L WRENGCH 1 1 Smm
}5 ! [
16 L
17 £ |
18 e
19 I |
20 [ |
21 C
22 f 1
23 o
24 1 1
25 ! !
26 1 |




PARTS LIST

46012-569-00

Gear case and Driving apparatusi 1/2 | 01. Mar, 2008
VS451 VS551 QTyY
V5451 V5551
iﬁf Lv| PARTS No. PARTS NAME TH43 TB43,TJ35€, TI45E, TB50 REMARKS

1 1] 71008 | 319 | GEAR CASE ASS'Y 1 1

2 [ 2111001 « 148 1. | HOLDER(A) 1 1

3| z] 11002 15! HOLDER(B) 1 1

4 |2 61001 | 121, SPLINE SLEEVE 1 1

512 31001 | 106! SAW LOCK NUT 1 1

6 | 2| 322N (0810, (+)HEXAGON BOLT 1 1 M8 x10
7 |27 412N 106205 SOCKET SCREW 1 1 M8 % 20
8 [ 2] 413N T0515, SOCKET SCREW (5w} 1 1 M5 % 15
9111 71130 1 168 MAIN PIPE C.P. 1 1

10 | 1| 84011 ' 230 ° MAIN SHAFT 1 1

1| 1] 71012 146 HANGER BAND ASS'Y 1 1

12 | 1| 71010 i 270 1104] CLUTCH CASE ASSY 1 1

13 |2 | 413N 0515, SOCKET SCREW (SW) 1 1 M5 % 15
14 [ 2| 412N 10630: SOCKET SCREW 1 1 M6 % 30
15 | 1] 4128 Tos20! SOCKET SCREW 4 4 M6 x 20
16 | 1] 11027 | 119 | STABILIZER 1 1

17 | l

18 e

19 I |

20 L
21 | |

22 ] ]

23 b

24 | |
25 L

26 | 1

27 o

28 | i




46014-621-00

CLUTCH CASE ASS'Y 1/1 17.Apr, 2008
R=|  PARTS No. PARTS NAME ﬁCTLID[N ~ PRICE( ) RECOMM.(%)|  REMARKS
1 | 71010 | 270 [104] CLUTCH CASE ASS'Y
2 | 51030 | 187 1104| CLUTCH CASE 1
3| 51119 ' 118! INSERT RING C.P. 1
4| 11014 | 211 | CLUTCH DRUM C.P. 1
5| 912B 16202! BEARING 2 6202 ZZ
6 | 812v 1500, C-SNAP RING 1 ¢ 15 (FOR SHAFT)
7 | 811v 135001 C-SNAP RING 1 ¢35 (FOR HOLE)
8 | 813v 14800! R-SNAP RING 1 ¢ 48 (FOR HOLE)
9 | 413N 0515, SOCKET SCREW (W/SW) 1 M5 x 15 (SW)
10 | 412N 10630 SOCKET SCREW 1 M6 x 30
11 | 36065 | 469 , COVER 1
12 | 412N 106201 SOCKET SCREW M6 x 20




PARTS LIST

46014-273-00

GEAR CASE ASSY 1/1 01. Apr, 2008
R PARTS No. PARTS NAME lﬁc-ll:IDlN | PRICE( ) |FECOMMD)) REMARKS
1 | 71008 | 319 | GEAR CASE ASS'Y 1
2 | 51001 | 266 | GEAR CASE 1
3 | 64001 " 140 SPLINE SHAFT 1
4 | 78002 | 173 BEVEL PINION 1
5 | 78001 ' 153 ! BEVEL GEAR 1
6 | 11001 | 148 HOLDER(A) 1
7 | 11002 1 115 HOLDER(B) 1
8 | 61001 ! 121! SPLINE SLEEVE 1
9 | 31001 | 106 | SAW LOCK NUT 1
10 | 912B '6001' BEARING 1 6001 ZZ
11 | 913B 6001, BEARING 2 6001 OP
12 | 919B 16202! BEARING 1 6202 OPC3
13 | 61002 | 107 | OIL SEAL 1 TC 20357
14 | 812V 112001 C-SNAP RING 1 $12
15 [ 811v_'2800! C-SNAP RING 1 $28
16 | 811V 13500, C-SNAP RING 1 ¢35
17 | 322N '0810! (+)HEXAGON BOLT 1 M8x10
18 | 412N 0620, SOCKET SCREW 1 M6x20
19 | 413N 105151 SOCKET SCREW(W/SW) 1 M5x15(SW)
L
| |
| |
i
T T
| |
| |
I I
| |




